Currently we are only shipping online orders to UK locations.

JS145 WHEELED

CIRCUIT, GRAB/BUCKET CHANGEOVER

Ref Description Part No Qty Price
Ref: 1 Description: Ram bucket Part No: 332/K5378 Qty: 1
Price:
Ref: 1 Description: Ram bucket Part No: 332/K5378 Qty: 1
Price:
Ref: 2 Description: Pipe Assembly Part No: JNV1064 Qty: 1
Price:
Ref: 3 Description: Clamp Pipe Part No: JNV1187 Qty: 1
Price:
Ref: 4 Description: Clamp assembly Part No: JNV1188 Qty: 1
Price:
Ref: 5 Description: Clamp Part No: JNV1186 Qty: 1
Price:
Ref: 6 Description: O Ring For 2.1M and 2.5M arm. Part No: 2409/0205 Qty: 1
Price:
Ref: 6 Description: O Ring Part No: 2407/0205 Qty: 1
Price:
Ref: 6 Description: O Ring For 3.0 arm only. Part No: 2400/0201 Qty: 1
Price:
Ref: 7 Description: Capscrew M8x35mm Part No: 1391/3309Z Qty: 1
Price:
Ref: 8 Description: Bolt M10x40 Part No: 1316/3410Z Qty: 1
Price:
Ref: 9 Description: Bolt M12 x 45mm Part No: 1316/3511Z Qty: 1
Price:
Ref: 10 Description: Spring Washer M10 Part No: 1425/0008Z Qty: 1
Price:
Ref: 11 Description: Washer Spring M12 Part No: 1425/0009Z Qty: 1
Price:
Ref: 12 Description: No Longer Available Price:
Ref: 12 Description: Valve change over c/w integral check valve Rod End Only Part No: 928/60371 Qty: 1
Price:
Ref: 12 Description: Valve change over c/w integral check valve Not For Rod End Part No: 928/60372 Qty: 1
Price:
Ref: 12A Description: Seal kit Part No: 25/206803 Qty: 1
Price:
Ref: 12A Description: No Longer Available Use wuth 928/60371 Price:
Ref: 12A Description: No Longer Available Use with 928/60372 Price:
Ref: 14 Description: Manifold Block Part No: 335/F8894 Qty: 1
Price:
Ref: 15 Description: Hose 3/4" x 1400 For 2.1M and 2.5M arm. Part No: JNV1416 Qty: 1
Price:
Ref: 15 Description: Hose 3/4" x 1575 For 3.0M arm only. Part No: JNV1419 Qty: 1
Price:
Ref: 17 Description: Hose Hydraulic Part No: JNV1554 Qty: 1
Price:
Ref: 18 Description: Hose Hydraulic Part No: 616/80040 Qty: 1
Price:
Ref: 19 Description: Flange Split Part No: KRJ0963 Qty: 1
Price:
Ref: 20 Description: Screw Cap Part No: 1391/3410 Qty: 1
Price:
Ref: 22 Description: Capscrew Part No: 1391/3419 Qty: 1
Price:
Ref: 24 Description: Plug 1/2"BSP Part No: G8/0 Qty: 1
Price:
Ref: 25 Description: Cap blanking 3/4"BSP Female Part No: 816/90274 Qty: 1
Price:
Ref: 26 Description: Washer Bonded (1/2" BSP) Part No: 1406/0018 Qty: 1
Price:
Ref: 27 Description: Adapter 3/4 Part No: JLJ0054 Qty: 1
Price:
Ref: 28 Description: Nut Lock M10 Part No: 1370/0303D Qty: 1
Price: